
WASTEWATER QUALITY CONTROL FACILITY NPDES NO. CA0081558

I -~

3. Prohibition o(bypass. Bypass is prohibited, and the Regional Water Board may take
enforcementacticm against a Discharger for bypass, unli:!ss
(40 CFR 122.41 (ni)(4)(i)): '

a., Bypass was unavoidable to prevent loss of life, personal injury, or severe
property damage (40 CFR 122.4,1 (m)(4)(i)(A)); ,

b. There were no feasible alternatives to the bypass, such as the use of auxiliary
treatment facilities, retention of untreated wastes, or maintenance during normal

,periods of equipment downtim,e. This condition is not safisfiedif adequate
back-up equipment should have been instc;llled iil the exercise of reasonable
engineering judgment to prevent a bypass that occurred during norm'al periods of
[...]
A. Description of Wastewater and Biosolids Treatment or Controls F-5
B. Discharge Points and Receiving Waters : ; F-6

.C.-· Summary of Existing Requirements andSelf.,MonitoringReport (SMR) Data F-6
D. Co'm'pliance Summary , I · :. F-8
E. Plan'ned Changes : , , ; , F-8

III. Applicable Plans, Polides, and Reg·ulatio.ns : F-1 0
A.Legal Authorities ~ : : F-1 0
B. California Environmental.ouality Act (CE.oA) ~ F-10
C. State and Federal Regulations, Policies, arid Plans : F-10 .
D. Impaired Water Bodies on CWA303(d) List : F.:12 ..

. E: Total Maximum Daily Loads (TMDLs)..· F-12
F. Other Plans, Polices and R~gulations F-13

IV. Rationale For Effluent Limitations and Discharge Specifications F-14
A. Discharge Prohibitions , ;.. : : : : : F-16
B. Technology-Based Effluent Limitations :.. : F-16

1. Scope and Authority , : F-'16 .
'1: Applicable Technology-Based Effluemt. Limitations : F-17

C, Water Quality-Based Effluent Limitations' (WQBELs) F-18
1. Scope and Authority : F-18
2. Applicable Beneficial Uses and Water Q'uality Criteria and Objectives F-19
3. Determining the Need for WQBELs : :·.: F-32
4.. WQBEL Calculations .. : :., ~ .. , F-52
5. Whole Effluent Toxicity (WET) : : F-'55

D. Final Effluent Lirnitations : :. F-56
1. Mass-based Effluent Limitations F-56
2. Averaging Periods' for Effluent Limitations ..:., ~ F-57
3.: Satisfaction of Anti-Backsliding Requirements " : F-57
4. Satisfaction of Antidegradgtion Policy :.: F-59
5. Stringency ofHequirements for Individual Pollutants :.. ; , F-65

E. . Interim Efflu'ent Lirnitations.. ~ .. L ~ ~ , ••••••••••••• F-68
F. Land Discharge'Specifications F-68
G. ReClamation Specifications : : : ~ F-70

V. Rc:ltionale for Receiving Water Limitations : :.: F-70
A. Surface Water F-70
B. Groundwater· : l•...... : F-71

VI.. Rationale for Monitoring and. 'Reporting Requirements :. F-74
A.. Influent Monitoring ~ : : ~ ...' F-74
B. Effluent Monitoring : : , : ; : F..74
C. Whole Effluent Toxicity Testing Requirements , F-75
D. Receiving WaterMonitoring ~ , F-75

. 1. Surface Water , : ; ; F-75
, '.

Attachment F - Fact Sheet F-1



CIT'( OF MANTECA
WASTEWATER QUALITY CONTROL FACILITY

ORDER NO. R5~2009·0095
NPDES NO. CA0081558

(

.2. Groundwater : F-75
'. E. Other Monitoring Requirements F-76

1. Biosolids Monitoring ~ : ~ F-76
2. Storage Pond Monitoring : ~ F-77

. 3. Ultraviolet (UV) Disinfection System Monitoring · : F-77
4. Wat~r Supply Monitoring : , : F~77
5. Effluenfand Receiving Water Chara.cterization Study · "F-77

VII. Rationale for Provisions ;.~ : : : F-77'
A. Standard Provisions :..·.. : ; ;.: F-7i
8. Special Pr'ovisions ; : ~~ .. ; : : F-78

. 1. Reopener Provis·;ons .. , , ,.: F-78
2. Special Studies and Additional Monitoring Requirements ; F-78
3. Best Management Practices and Pollution Prevention ~ F-82
4. Construction, Operation, and Maintenance Specifications ·.: F-83
5. Special Provisions for Municipal Facilities (P01Ws Only) F-83
6. Other Special Provisions - N/A , ~ : : F-85
7. Compliance Schedules-N/A : : ; : F-85

VIII. Public Participation : :.,.: : F-B5
A.. Notification of Interested Parties : F-'85
8. 'Written Comments : : ,........•: : : F.-85
C. Public Hearing : ~ ;.. ; : : : ·F-85 .

. D.. Waste Discharge Requirements Petitions : · F-86
E. Information and Copying : : F-86
F.. Register of Interested Persons ~ : : F-86
G.' Additi.onallnformation : : :.~ ; F-e6

I-ist of Tables

Table F-1. ,
Table F-2a.
Table.F-2b.
Table F~3.

Table F-4.
. Table'·.F-5:
. Table F-6:
Table F-7:
Table F-8:
Table F-'9:

'Table F-10:
T.able F-11:
Table F-12.
Table F-13.
TableF-14.
Table F-15.
Table F-16.
Table F-17.
Table F-18.
Table F-19.

Facility Information :.. : ~ ;., : - ;..: F-3
Historic Effluen,t Limitations and Monitoring Data , F-6
Historic Land Specification Limitations and Monitoring Data F~8

Summary ofTechnology-based Efflu~nt Limitations F-18
Basin Pl.an Beneficial Uses : F-20
Copper ECA Eval~atiori : F~23
Silver ECA Evaluation Using Minimum Receiving Water Hardness : F-25
Silver ECA Evaluation Using Maximum Receiving Water Hardness '" .; F-26
Silver ECA Iterative Evaluation' assuming Assimilative Capactiy F-27
Silver ECA Iterative Evaluation assuming Assimilative Capactiy F-28
Iron Study Results ~ : ;.: : F-37
Manganese Study Resl)lts : : : F-38
.Salinity Water Quality Criteria/Objectives : F-47
WQBEL Calculation's For Aluminum : F-53
WQBEL Calculations For Ammonia , " ~ F-54
WQBEL Calculations For Copper F-54
WQBEL Calculations For Silver , Error! Bookmar.k riot defined.
Summa'ry of Water Quality-Based Effluent Limitation.s ~.: F-54
Summary of Final Effluent Limitations (9.87 mgd) ~ F-66
Summa,ry of Final Effluent Limitations (17.5 mgd) : , F-:67

l

Attachment F"':" Fact Sheet F-2



WASTEWATER QUALITY CONTROL FACILITY
Ut(Ut:t( NU. KO-LUUl:I-UUl:IO .

NPDES NO. CA0081558

ATTACHMENTF-FAC1SHEET

As described in the Findings in s·ection II of this Order, this Fact Sheet incll:Jdes the legal (
requirements and technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for Dischargers in California. Only those sections or subsections of
this Order that are specifically identified as "not applicable" have been determined not to apply
to this Dfscharger. Sections or subsections of this Order not- specifically identified as "not-.
applicable" are fully applicable to this Discharger.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the Facility.

f.j= Tt I fT bl F 1a e - aCI I[y norma Ion
WOlD 58390104001

Discharger City.of Manteca, and Dutra Farms, Inc. for land parcel APN 241-320-47

Name of Facility City ·of Manteca Wastewater Quality Control Facility

2450 West Yosemit~Avenue
Facility Address Manteca, CA 95337

San JoaqLiin County
Facility Contact, Title and

Tom Foley, Superintendent, (209) 456-8472Phone ._._.".

Authorized Person to Sign
Phil Govea, Deputy Director of Public Works, (209) 456-8415

and Submit Reports
.Mailin·g Address 1001 West Center Street, Manteca, CA 95337

Billing Address SAME

Type of Facility Publicly Owned Domestic Wastewater Treatment Works·

Major or Minor Facility
.

Major ..

Threat to Water Quality 1

Complexity ·A

Pretreatment Program Y

Reclamation Requirements Producer

Facility Permitted Flow 9.87 million gallons per day (mgd) (1)

Facility Design Flow 9.8Tmgd
Watersh·ed San Joaquin River Watershed

ReceiVing' Water .San Joaquin RiVer>

Receiving Water Type Sacramento-San ~oaquin Delta

(1) Effective immediately, the design and permitted treatment capacity IS 9.87 mgd. Upon compliance With Special
Provisions VI.C.6.c, the permitted flQw may increase to 17.5 mgd.

A. The City of Manteca (hereinafter Discharger) is the owner and operator of the City of
Manteca Wastew~terQuality Control Facility (hereinafter Facility), a Publicly-Owned
Domestic Wastewater Treatment Works.

For the purposes of this Order, references to the "discharger"·or "permittee" in

Attachment F - Fact Sheet F-3



CITY OF MANTECA
WASTEWATER QUALITY CONTROL FACILITY

/ .......-",

)

ORDER NO. R5-2009-0095
NPDES NO. CA0081558

applicable federal and state laws, regulations, plans, or policy are held to be equivalent
to references to the Discharger herein.

B. The Facility discharges wastewater to the San Joaquin River within the Sacramento­
San JoaqLiin Delta, a water of the United States, and is currently regulated by Order
No: R5-2004-0028, which was adopted on 19 March 2004, and its subsequent
amendments. Further, Cease and Desist Order No. R5-2004-0029 was adopted' by the
Regional Water Bqard on 19 March 2004 and establishes time schedules for the
Discharger to comply with some limitations and provisional requirements. Order No:
R5-2004~0028 expired on 1 March 2009. ' The terms and condition~ of th~ current
Orders have been auto'matically continued and remain in effect until the new Waste
Discharge Requirements (WDRs) and National Pollutant Discharge Elimination System
(NPDES) permit are adopted pursuant to this Order. . ' ,

C. 'The Discharger filed a report of waste discharge and submitted an application for
, renewal of its WDRs and NPDES permit in August 2008. The application was deemed

complete on 11 December 2008. A site visit was condl.!cted 'on 27 May 2009 to observe
operations and collect additional data to develop permitlimitations and conditions.

II. ' FACILITY DESCRIPTION

.. " The Discharger p'rovides sewerage service for commercial and re?identiall.!ses within t,he
City o(Manteca and a portion of the City of Lathrop, serVing a population of approximately'
80,500. The Discharger has an approved EPA pretreatment program that has two non- '
categorical significant industrial users and one categorical ifldustrial user. The municipal
wa$tewater collection system consists of two main lines servicing the City of Manteca that
includes 184 miles of sewer mains with 18 pump stations, and another line serviCing the
City of Lathrop that is connected by 27 'miles of s~wers mains. The collection systems are
regulated under State Water Board Order 2006.-003. A separate industrial line accepts' '
food processing wastewater seasonally from Eckert Cold Storage from about May through
November. Eckert, Cold Storage processes frozen vegetables (e.g. cabbage and a variety
of peppers); and discharges primarily wastewat~rs from the cutting and washing of these ,

,vegetables. However, at times, the food processing wastewater is mixed with wastewaters .
from clean-up of the processjng equipment, freezer defrost waters, and coqling tower~.

, The food processing wastewater is stored and aerated in a lined pond at the Facility; and
then applied to agricultural fields when needed.

The Facility occupies approximately 22;a~resof the' 21 0 acres. owned by the Discharger.
Since adoption of Order No. R5-2004-0028, the Facility ,has undergone major expansions
and upgrades. In August 2005, the Discharger obtain'ed higher-quality surface water from
South County Water Supply Program to blend with its existing groundwater drinking' water
supply to improve its drinkin,g water supply source (e.g. lower salinity). In May 2006,
biological nitrification-denitrification was added to the secondary treatment process. In
September 2007, the City als6 added a secc;mdary effluent equalization pond, a filter-feed
pump station, coagulation and flocculation facilities, tertiary filters, a chemical storpge and
handling facility, an ultraviolet light pathogen deactivatiqn system (UV Disinfection), an
effluent pumping station, a recycled water pumping station, a groundwater well for plant
process water, and a construction truck recycled water filling st,ation. In 2007, the Facility

Attachment F - Fact Sheet F-4



vi I I VI 'VIMI'tI r L.v"

WASTEWATER QUALITY CONTROL FACILITY NPDES NO. CA0081558

was also modified to fully b...parate the fC?od-processing waste rL Jived from Eckert Cold'
Storage to apply directly to agricultural fields.

A. Description of Wastewater and Biosolids Treatment or Controls

The Facility is currently a 9.87 mgd rated combined biofilter-activated sludge tertia'ry
, treatment plant, and the maximum daily flow rate is about 8.1 mgd. A Facility expansion

to increase capacity to 17.5 mgd is projected during the term of this Order, b.eginning in
. the fourth quarter of 2010 and ending in the second quarter of 2012; a detailed '
discussion follows in Sectioilll.E ofthis FactSlieet. The Discharger completed an
antidegradation analysis for the expansion, and a detailed discussion is contained in
Section IV.D.4 of this Fact Sheet.

Currently, at the Facility, an influent pump 'station with two mechanical screens serves
two parallel treatment systems. Primary treatment, which is identical in botli systems,
consists of aerated grit removal, and primary sedimentation. Primary effluent
unde.rgoes biological treatment by ultra fine-bubble activated sludge aeration basins, ,
nitrification and denitrification, ~nd secondary' sedimentation at both treatment systems. '
However, at the northside treatment system, the primary effluent first undergoes
additional treatment through two biotowers with high-rate plastic media. ,

, .
, '

Undisinfected secondary effluent is either stored for agricultural use in a 1.5 million
gallon pond or blended with food processing waste and applied directly to agricultural
fields. The agricultural fields are used to mow crops for dairy feed. The land
application area consists of ten fields located on land owned by the Discharger (Fields 2
though 11 shown in Attachment C-2), plus one field.\ocated on property owned by Dutra
Farms, Inc. The Discharger-owned agricultural fields total approximately 190 acres
surrounding the Facility. Dutra Farms, Inc. is named in this Order as the responsible
party for management and operation of it's 70 acre agricultural field, APN 241-320-47, '

- where wastewater is also a'pplied.

Tailwater from the fields 2, 4, 5, 10, and Dutra-Farms, Inc. is collected in a sump and
pumped back to the irrigation supply system. Tailwater from field 3' drains to a sump
and pumped intothe, pond for}rrigation. Tailwat~r from field 6 percolates into the soil.
Tailwater from field 7 drains to field 1b. And tailwater from field 9W drains to adjacent
unused land that doesn't contain an outlet.

Secondary effluent in excess, of crop demands undergoes further treatment through
rapid mixing, flocculation, tertiary level using"c1oth media filtration, and UV Disinfection.
The disinfected tertiary effluent is pumped from The Facility to its Truck Fill Station,
located at the entrance of the Fac;ility. The Truck Fill $tation provides access for
construction vehicles to receive recycled water for construction purposes. The
Discharger has plans for additional uses of recycled water (City of Manteca Recycled
Water Master Plan, 2007)., Disinfected tertiary level treated effluent is also discharged
to the San Joaquin River through a 36.,inch outfall. '

Sludge removed from primary s,edimentation is pumped directly to anaerobic digesters
, while secondary'sedimentation is thickened by dissolved air floatation-and the!,,! pumped

Attachment F - Fact Sheet F-5



l,.;IIY UI- MAN I I::l,.;A
WASTEWATER QUALITY CONTROL FACILITY NPDES NO. CA0081558

tq anaerobic digesters~Afterdigestion, the treated sludge i$~)ewatered by centrifuge,
and drying beds. Dried biosolids, grit, and screenings are hauledoffsite to a privately­
owned landfill for disposal.

B. Discharge Points and Receiving Waters

1. The Facility is located in Section 4, T2S, R6E, MDB&M, as shown in Attachmen't B,'
a part of this Order. ' ' ,

2. tertiary-level treated municipal wastewate'r is discharged at Discharge PoiniNo. 001
to San Joaquin River, awater of the United States at apoint latitude 3r 46' 45" N
and longitude 121 0 18' 00" W. . "

3. The Facility and Discharge Point 001 are within the 1992 Legal Boundary of the
Sacramento-San Joaquin Delta Watershed Management Area, Section 12220 of the'
California Water Code. '

C. 'Summary of Existing Requi~ementsand,Self-Monitoring Report (SMR) ,Data

Effluent limitations and Discharge Specifications contained'in Order No. R5-2004-0028
, for discharges from Discharge Point No. 001 and representative monitoring data from
the term of Order No. R5-2004-0028 are as follows:

d M "tt L' 't fT bl F 2 H' t " Effla e - a. IS onc uen Iml a Ions an om ormg ap

I Effluent Limit~tion
Monitoring Data

, (From Sept 2007 To Aug 2008)
I,, Highest' 'Highest Highest,Pa'rameter Units

Average Average Maximum Average Average Daily
Monthly Weekly Daily' Monthly Weekly Discharge

, Discharge Discharge
8001 mg/L 10 ,,20 ' 30 2.27 2.7 4

8001 Minim'um
Monthly '% 85 98.9 98.7 ! 98.0
Removal

TSS mg/L 10 , 20 30 1.68 2.4 3.1

TSSMinimum
.

MonthlY % 85 ' 99.3 99.0 98.4
Removal ,.,

Temperature OF <=, Receiving Water plus
79.3 80.6 81.420 OF ' ,

pH SU
Minimum:, Maximum:

7.2 7.3 6.7 ~ 7.4
6.5 " 8.5

Ory Weather
Flow mgd 9.87 6.31 7.48 8.27